

# TEST REPORT

Report No.: 66.441.25.20083.01

Dated: 2025-11-05



Applicant: Ji'an City Sanling Microfiber Co.,Ltd.  
Address: No.1 Huandao Rd.(South), Jinggangshan National Economic & Technology Industry Zone, Ji'an, Jiangxi, China  
Contact Person: Sara Dai

Sample Description: Microfiber suede WP-C0 S2 - A2-F5T0412C3S4  
Fiber Content: Nylon, Pu  
Colour: Black  
Country of Origin: China

Sample Received Date: 2025-10-30  
Date of Testing: 2025-10-31 to 2025-11-03

Sample submitted: The Sample(s) and Its (Their) Information(s) Was (Were) Submitted by Applicant and Identified.

Test Result(s): Refer to the Section 3

Note:

- (1) Each order is subject to acceptance of our [General Terms and Conditions](#) and the [TÜV SÜD Testing, Certification, Validation and Verification Regulation](#), in the version valid at the time the contract is concluded. For full version of above both documents, please visit the link to view.
- (2) The results in this report are relevant only to the sample(s) tested.
- (3) The test report shall not be reproduced except in full without the written approval of the laboratory.
- (4) Disclaimer Measurement Uncertainty:  
Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple Acceptance Rule (w=0) stated in ILAC-G8:09/2019 or CNAS-GL015:2022.
- (5) The testing report without CMA stamp is not legally binding and could only be used as internal reference material for the applicant. It shall not be provided as a notarial certification.

Laboratory:  
TÜV SÜD Certification and Testing  
(China) Co., Ltd. Xiamen Branch  
Testing Location: Xiamen  
Form No.: TC\_XMN\_F\_24.04 E  
Rev:03  
Effective Date:2024-10-23

Phone: +86 592 7706188  
Fax: +86 592 7706288  
E-mail:  
[Report.Softlines@tuv sud.com](mailto:Report.Softlines@tuv sud.com)  
Web: [www.tuvsud.cn](http://www.tuvsud.cn)

Regd. Office:  
TÜV SÜD Certification and Testing (China) Co., Ltd.  
Xiamen Branch  
Unit 401 No.93 Huli Industrial Park, Meixi Road, Tong'an  
District, Xiamen 361100 P. R. China



# TEST REPORT

Report No.: 66.441.25.20083.01

Dated: 2025-11-05



## 1. Description of the test subject:

	 A photograph of a rectangular piece of black microfiber suede material, folded in half. The material has a soft, napped texture and is held together by two white paper clips on the top edge. The sample is placed on a plain, light-colored surface.
001. Black Microfiber suede WP-C0 S2 - A2-F5T0412C3S4	

# TEST REPORT

Report No.: 66.441.25.20083.01

Dated: 2025-11-05



## 2. Conclusion:

	Test items	Conclusion*
1.	Total Fluorine Test	#

Note: Pass= Meet Requirement  
#= No Comment  
N/A = Not Applicable

Fail= Below Requirement  
- = Did Not Perform

Remark: (1) Samples are tested as received (2) “\*” denotes conclusion was drawn according to the client's specification

TÜV SÜD Certification and Testing (China) Co., Ltd. Xiamen Branch

Reviewed by:

May Huang  
Softlines Department



Approved by:

Nemo Chen  
Softlines Department

Laboratory:  
TÜV SÜD Certification and Testing  
(China) Co., Ltd. Xiamen Branch  
Testing Location: Xiamen  
Form No.: TC\_XMN\_F\_24.04 E  
Rev:03  
Effective Date:2024-10-23

Phone: +86 592 7706188  
Fax: +86 592 7706288  
E-mail:  
[Report.Softlines@tuvsud.com](mailto:Report.Softlines@tuvsud.com)  
Web: [www.tuvsud.cn](http://www.tuvsud.cn)

Regd. Office:  
TÜV SÜD Certification and Testing (China) Co., Ltd.  
Xiamen Branch  
Unit 401 No.93 Huli Industrial Park, Meixi Road, Tong'an  
District, Xiamen 361100 P. R. China



# TEST REPORT

Report No.: 66.441.25.20083.01

Dated: 2025-11-05



### 3. Test Results

#### 3.1 Total Fluorine Test

Test with reference to EN 14582:2016, determined by Combustion Ion Chromatograph (CIC).

[Reporting limit: 20 mg/kg]

Compound(s)	Result(s) [mg/kg]
	001
Total Fluorine	N.D.

- Notes: 1. "mg/kg" denotes milligram per kilogram  
2. "N.D." denotes Not Detected

-- END OF THE TEST REPORT --